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“Ceramic siding” certification audit based on industrial standardization 

Ceramic siding product testing 

report card 

 

 

 

 

 
 



Name of the company Konoshima Chemical Co.,Ltd.

Location 80, Takumacho Koda, Mitoyo Shi, Kagawa Ken

Heat Generation Test

Periodic certification maintenance product testing

Remarks

* Depends on materials submitted by the client.

2309263

2023/9/26

Konoshima Chemical Co.,Ltd.

Designing Siding

DRESSE flat18 (Innocent White GC)

Item No. : ORA048H7395R

The General Building Research Corporation of Japan

Humidity 23±2℃,

Relative humidity 50±5% constant temperature and humidity room

picture-1,2

2023/11/10

2023/11/7

田中学

（The General Building Research Corporation of Japan

Product Certification Center  judge)

8.153.675.23

  ・The test samples before and after the test are shown in picture 3-8

Test administrator

Testing location

Test laboratory

test manager : 正木 智大     test administrator : 鈴木 秀和

Ikeda Office for Fire Test : 2-204 Toyoshimaminami,Ikeda-city, Osaka
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JIS A 5422:2019  "Ceramic siding"

Annex A (Regulations)  Heat Generation test and its evaluation method

200kW/m2 over time (second)

【Required value  10second】

Maximum heat generation speed (kW/m2)

Cracks/pores reaching the back surface

Total calorific value (MJ/m2)

【Required value  8.0MJ/m2】

flameout time (second)

CBA

Test

procedure

Exhaust flow speed (L/s)

Radiant intensity (kW/m2)

Test time (minute)

Test category

Test standards
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Manufacturing Company*

Product Name*

Material Name*

Training Term (day)

Mass (g)

Thickness (mm)
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Sample Symbol

Storage after delivery

Appearance at delivery

Date of delivery of the samples

Date of collection*

Sample collector*

Lot No.*

Date of manufacture*
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Test samples delivery status 

picture-2 

Acknowledgement that was affixed 



 

 

 

 

 

Heat generation speed 

Total calorific value 
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Chart1: Heat generation speed and total calorific value (sample A) 

Chart2: Heat generation speed and total calorific value (sample B) 

Chart3: Heat generation speed and total calorific value (sample C) 



 

 
 

 
 

 
 

 

 

picture - 3 

Sample A : Before the test 

picture - 4 

Sample A : After the test 

picture - 5 

Sample B: Before the test 

picture - 6 

Sample B: After the test 

picture - 7 

Sample C: Before the test 

picture - 8 

Sample C : After the test 



 

 

 

 

 

 

Handling of this document 

・The last page of this document is this page. 

・The test results in this document were obtained on specimens received 

from the client listed in this document. 

・If this document is to be reproduced and disclosed to a third party, it must 

be reproduced in its entirety and not just portions of it. 

・If any part of the results of this test is to be disclosed to the public, such 

as in a catalog with the name of our laboratory, please obtain the approval 

of our laboratory in writing. 



April 19, 2024 
Kamijima Chemical 

Industry Co.

Weather Resistance of Siding

We will describe the test results for weather resistance of the 
siding.

■ Accelerated Weathering Resistance Test
Sample colors: dark and light
Testing method: JIS A 5422  7. 8Weatherability test
Performance standard: Sunshine Weather Meter Test (SWOM) 1000 hours

(1) Difference in color ΔE*ab≦6.0
(2) Peeled off and swollen surface 

area ratio of the surface is less than 2%:  (1) 
Refer to the attached data.

No peeling or swelling of the surface even after 5000 hours for both dark and light 
colors
In-house testing from 1000 to 5000 hours

■Actual Exposure Tests
 

E x p o s u r e  to Okinawa 
Exposure location: 
Miyakojima, Okinawa
Inclination angle: 30 degrees, facing south (photo 
on the right: exposure angle) Test result: No 
drastic color change (see attached data)

Tests were conducted under the above test conditions and were performed from Kyushu to 
Hokkaido.
The correlation with actual exposure as a wall user is seen as follows.

3 years of slope exposure in Okinawa = 10 years of degradation in actual property

Comparing the climatic conditions in Okinawa with those in other areas, it can be seen 
that the Okinawa area has a severe climatic environment with high temperature, high 
humidity, and high ultraviolet radiation, which promotes autoexposure.

Subscribe to DeepL Pro to translate larger documents.
Visit www.DeepL.com/pro for more information.

https://www.deepl.com/pro?cta=edit-document&pdf=1


The history is almost the same as that of Miami, Florida, which is famous for its world-class 
auto-exposure, and has conditions that could become a global standard for exposure testing.

... and upwards



Attachment (1)
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